
Current Guidelines for Hepatitis  A Current Guidelines for Hepatitis  A pp
Post Post Exposure Prophylaxis (PEP)Exposure Prophylaxis (PEP)
P l d HAV ( i hi 14 d ) dP l d HAV ( i hi 14 d ) d•• Persons recently exposed to HAV (within 14 days) and Persons recently exposed to HAV (within 14 days) and 
who previously have not received hepatitis A vaccine...who previously have not received hepatitis A vaccine...

–– For healthy persons aged 12 For healthy persons aged 12 mosmos to 40 years: 1 dose (ageto 40 years: 1 dose (age--
appropriate) of single antigen HAV vaccineappropriate) of single antigen HAV vaccine

–– Persons aged > 40 yrs, IG is preferred; vaccine can be used if Persons aged > 40 yrs, IG is preferred; vaccine can be used if 
IG is not availableIG is not available

–– Children < 12 Children < 12 mosmos, , immunocompromisedimmunocompromised persons, persons persons, persons 
with chronic liver disease, or persons for whom vaccine is with chronic liver disease, or persons for whom vaccine is 
contraindicated IG should be usedcontraindicated IG should be usedcontraindicated, IG should be usedcontraindicated, IG should be used

See MMWR for full recommendation: http://www.cdc.gov/mmwr/preview/mmwrhtml/mm5641a3.htm



Hepatitis A Hepatitis A 
PEP Recommend tionsPEP Recommend tionsPEP RecommendationsPEP Recommendations

Persons at Risk:Persons at Risk: RecommendationRecommendation

Children < 12 monthsChildren < 12 months Immune Globulin at (0.02mL/kg)Immune Globulin at (0.02mL/kg)

H lthH lth Si l A ti H titi A V iSi l A ti H titi A V iHealthy personsHealthy persons
Aged 12 mos Aged 12 mos –– 40 yrs40 yrs

Single Antigen Hepatitis A VaccineSingle Antigen Hepatitis A Vaccine
Give 1 ageGive 1 age--appropriate doseappropriate dose

A d > 40A d > 40 I Gl b li t (0 02 L/k )I Gl b li t (0 02 L/k )Aged > 40 yrsAged > 40 yrs Immune Globulin at (0.02mL/kg)Immune Globulin at (0.02mL/kg)

Immunocompromised Immunocompromised 
personspersons Immune Globulin at (0.02mL/kg)Immune Globulin at (0.02mL/kg)personspersons

Persons with chronic liver Persons with chronic liver 
diseasedisease Immune Globulin at (0.02mL/kg)Immune Globulin at (0.02mL/kg)

Vaccine ContraindicationsVaccine Contraindications Immune Globulin at (0.02mL/kg)Immune Globulin at (0.02mL/kg)


